& |
‘f SEIIMIAESRDSEHNEEEDTIEISERE0T

EHEE | TAKEEHESE | SRR | 104 48 07H

eBnE | TAREEEMSH | =5 T K R
=+ = | 4 25
T B A S R jﬁ% ?}fg
em J

AR B

T L g - 7100 > oG g
> JBAARMAYT 20~ FRAL 4 ¥y R B 7¢)

o = w0 BB CRE B
e N2

AN ) ol @l WP RAZ
BB e %3 .

et




[ RiRESABEFEE )

View Map of Nei-Hu Sports Park

BRI -
Green Bridge i E AR

Cuihong Riverside Park

— AT T H A 12

Parking for the Disabied

. R

nock-cnmb;..g‘?iﬁ Visitor Center . Restroom

LT - : _ ks e
Jogging Track ) i o/ x| . Ak
ﬁ'g‘ 2 View Pond
Maze = 5 : % galejniier
— Wi
5 Jumping Pit
&R — [t ey i, e L i B
N\ - " - ——
LT T, : : Playground
EREEE
You are hese % = R ey ERTRATHAME T AL ¥

SEWAGE SYSTEM OFFICE. PUBLIC WORKS DEPARTMENT, TAIFE] CiTY GOVERNMENT

Coarse Bar Screen

7 #At View Pond

P9 A 3E B 4> [ AP
Entrance of Nei-Hu Sports Park

Primary Clarifier

Limit Stadium

[ RS KBREREZE ]

Flow Diagram of Nei-Hu Sewage Treatment Plant

6.4 AW A Plug Flow aeration basin 11, #5 &8 The Grit
Inffluent Pumping Station 7, =it it Secondary Clarifier 12. R4 Sludge Thickening
8. Bt Disinfection Chamber 13. Bk Sludge Dewatering
Vortex Grit Chamber 9. K& The Keelung River 14. /548 %  Sludge Stabilization
10. i@ iE Filtering 15. #A£ 432 Sanitary Landfilling

REHB
Playground

HE R
Green Bridge




S & ==

® FEFBAE-EL TS KEER  RESENELTLERR - AR EEaERE - Fagta
® SKEEHLHAERNANNEDAR TERSKEEES  HEARIBEREAEER
BigEn - _
® BEAMIKENENAESE  AERENAEADIRS « SEEKERIRZE -
® FHRISEERE d000mmBEETEASHEYILEEIRG  ERNSKEERRBLSK

= 3 A
BEERGETEOFRINEE - SMERTEREPER ¢ 200mmi5BESEE—F - BUSTHEEEZ Secondary Clarifier

BREEEEFKEERERPEE  BOSEERRE -

aExrree

® =TuEE TFRAKTSKFKERGEPERBYEE  LRIEETKE  EARETSS
RREEES - e

Characteristics of the Plant

@ The plant is the first ever built sewage
and covered subteraneously, fo prev

@ reedback facilities occupied 3.8h6§
be designed to be Nei-Hu Sports
helpful for recreation and environn

@ Partial effluent of the plant can
and artificial streams in sports

TR
Administration Building

® A $2000mm sewer was inst
Sewage Treatment Plant fo Xi
between Nei-Hu Sewage Ti
$200mm pipe was laid within
produced sludge from Nei-Hu
Plant for centralized treatment ¢

Concrete Effects

@ After commissioning, the fi
loading of the Sewerage §
River will promote the capa
River.




R
Fine Bar Screen

BRAMERIE

MR DRREEI A —REE AR RRR IR TS S RIERE -
MERTHRENETRE

EMEREERECHRKERARINES - ERKPRREEERERIFNERET -

TIREMEREZTK  BoRERERRARRNESEBRERK  NETK
ElEFIA -

Wit ~ TR 2 ZBERGE LR EREE - SRREETASERKETR®
' BUKS REBMEREER - MmN EREES

B EERRTREE R R SRR EBAREASKIERERIRRM
g FEEZENSHAEE DRUEESEE  ShRASTREED - BRE
B ERIFRARDT  MHSERRERERK

process Description

After entering the freatment plant, the sewage passes through coarse bar
screen, fine bar screen and grit chamber to remove floating debris and  grit
to protect the pumps. Befor passing through fine bar screen.the sewage be
lifting evelation by influent pumps. The sewage will flow by gravity from the

grit chamber to the primary clarifier .

The effluent from the primary clarifier will flow into a plug flow aeration basin
and a secondary clarifier for activated sludae tfreatment.

e : EXXHAGE
e : 7. 468
EcEERE: 11,1781

RIESE
| -4 | 2o
(5 7-m)

waHF4 5 AE 150,000 | 240,000

H(LFAR/B)

e KE

| #ik | BODj 185mg/L

‘ | S§ | 190mg/L

Bk | BODs | 30mglL
| ss | 30mg/L

PEZEREFTELVECT A Y
BRCAKIES » FIREEE  RAK

KGR FRERE -

Water Quality

{Inflow (Raw) BOD, | 185mg/L

_ SS 190mg/L

| Effluent BOD, 30mg/L
SS 30mg/L

The Manner of Treatment : Sewage is discharge into

{the Keelung River after going through the primary and |

Location Nei-Hu District, Taipei City

Site Area :7.46ha
Sewage Collection Area :1,178ha

Capacity of the Plant

The 1st Stage The 2nd Stage

(including the Ist stage)

Designed daily average 150,000 240,000

capacity (M . day)

'secondary treatment processes. The sludge is then
thickened dewatered and lime stabilized before being

\disposed.

EEB The Map of Plant

1. 5F% Disinfection Chambers

2. = Secondary Clarifiers

3. 2R K& Biological Reactors

4. M2 %E(=) No.2 Odor Control Room
5. HEME Blower Room

6. # LA Primary Clarifiers
TRREE

8

B EF(— ) No.l Odor Control Room

Preliminary Treatment Building 15. #U7i 7 #6

0.7 %G EMET Sludge Stabilization Room with Lime
10. [FiRB#EHE  Sludge Cake Loading Building
11. B4 & ¥ E  Solid Treatment Building

12, T A Administration Building
13 %% T Substation
4 R2EER Generator Room

Effluent Pumping Station




MASTIHE SN

/

el
W\

4
4

LEED)

=g | BTH
=1 (a%-4)

o v o W A o~ oW
S ® K~ O w»

[=]
—
o N

W W W A O
A W B kA ©

RS

E2 2R« F44AR - MESAD

5005570 » 151218 5AR Y MEBHAES4IIHFLR
B22RR  Fe2AR - fifE0.62%

BEE55AR » F AR » SitiiE120,000CMD
Es6AR  E11.5AR  F4AR

R21QR  ®7.952R » 658K

ROSAR » B7.952R ' F6.5AR

RS50AR  B11.5AR  #5AR

60055 « BAEFHLAR078AF  RESAW270IHAR
R120AR » B35AR » F4.04R

334/ BENTAR  RESAES3 4K AR
EHE2AR  EHBER

WRE2AR  HEX

F4660R  B3148R  B17TAR

B182R ' Hi2AR ' §13.648R

R20442R  BIAR » §16.34R

f26.3AR ' ®1834AR ' B21.68R

RosAR » B238AR ' §19.8AR

1,500FF + 55| %

R2052R  B14AR  ®1018R

RB51.8AR  B247RR ' E=E  WF—fE

The list of Wastewater treatment facilities

1st stage

o 0 ;W A o~ W

i o

(inigggls;tt:agg: = Specification
4 W=2.2m , D=4.4m, Space of Bars=5cm
5 500HP, H=18.5m, Q=83.4CMM
o W=2.2m, D=2.2m, Space od Bars=0.6cm
4 Dig=5.5m, D=2.1m, Q=120,000CMD
8 L=56m, W=11.5m, D=4m
12 L=21m, W=7.95m, D=6.5m
12 1=95m, W=7.95m, D=6.5m
16 1=50m, W=11.5m, D=5m
8 600Hp, Pressure=0.78kg/cm? , G=270CMM




